

TEST CENTER TEST REPORT

HELIOTEX

ITEM	METHOD	specification WARP / WEFT	RESULT WARP / WEFT	Determination
(g/m <sup>2</sup> ) Weight (kg) Tear strength	JIS K 6772  JIS K 6772	>=8.0 >=8.0	203  >=8.0 >=8.0	PASS  PASS